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Neonatal Purpura Fulminans

Typical 
skin 
lesions 
of 
neonatal neonatal 
purpura 
fulminans
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Initial treatment

• Fresh Frozen Plasma

• Protein C concentrate



Fresh Frozen Plasma

• Class I, level A

• Administration of 10 – 20 mL/kg of FFP every 12 
hours until the clinical lesions resolve.

(Antithrombotic Therapy in Neonates and Children. Antithrombotic Therapy and Prevention of 
Thrombosis, 9th ed: ACCP Guidelines)Thrombosis, 9 ed: ACCP Guidelines)



Protein C concentrate

• Class I, level A

• Administration of 20 – 60 units/kg of protein C 
concentrate every 6 – 8 hours until the clinical 
lesions resolve.lesions resolve.

(Antithrombotic Therapy in Neonates and Children. Antithrombotic Therapy and Prevention of 
Thrombosis, 9th ed: ACCP Guidelines)



Long-term management

• Oral anticoagulation therapy

• Low molecular weight heparin

• Protein C concentrate

• Liver transplantation• Liver transplantation



Low molecular weight heparin

• Class I, Level C

• Subcutaneous administration every 12 hours

• 1.7 mg/kg in term infants, 2 mg/kg in preterm 
infants 

• Goal: [anti-aFX] = 0.5 – 1 IU/ml• Goal: [anti-aFX] = 0.5 – 1 IU/ml

• Prophylaxis: 0.8 - 1 mg/kg

• Goal: [anti-aFX] = 0.1 – 0.3 IU/ml
(Viviana Bacciedoni et al. Thrombosis in newborn infants, Arch Argent Pediatr 2016;114(2):159-166)

(Antithrombotic Therapy in Neonates and Children. Antithrombotic Therapy and Prevention of 
Thrombosis, 9th ed: ACCP Guidelines)



Warfarin

• Class I, Level C

• 0.2 - 0.3 mg/kg/d

• Goal: INR 2.5 – 4.5 
(Viviana Bacciedoni et al. Thrombosis in newborn infants, Arch Argent Pediatr 2016;114(2):159-166)

(Antithrombotic Therapy in Neonates and Children. Antithrombotic Therapy and Prevention of (Antithrombotic Therapy in Neonates and Children. Antithrombotic Therapy and Prevention of 
Thrombosis, 9th ed: ACCP Guidelines)



Protein C replacement

• Class I, Level B

• 30 - 50 units/kg every 1 - 3 days

• Intravenous or subcutaneous
(V.E.Price et al. Seminar in Fetal and Neonatal Medicine, Elsevier 2011: 1-5)

(Antithrombotic Therapy in Neonates and Children. Antithrombotic Therapy and Prevention of (Antithrombotic Therapy in Neonates and Children. Antithrombotic Therapy and Prevention of 
Thrombosis, 9th ed: ACCP Guidelines)



Protein C replacement



Liver transplantation

• Class I, Level C

• Definitive cure
(Antithrombotic Therapy in Neonates and Children. Antithrombotic Therapy and Prevention of 
Thrombosis, 9th ed: ACCP Guidelines)





Thrombolytic therapy

• Life-, organ-, limb-threatening condition

• Not enough evidence for use in Neonatal 
Purpura Fulminans



Recommendations and level of 
evidence for treatment of NPF 

ent Class I
Benefit >>> Risk
Should be 
performed

Class IIA
Benefit >> Risk
Reasonable to 
performe

Class IIB
Benefit ≥ Risk
May be considered

Class III
Risk ≥ Becifit
Not helpful
May be harmful

Level A
Multiple (3 – 5)
population risk 
strada evaluated

. FFP

. Protein C 
concentrate

strada evaluated

Level B
Limited (2 -3)
population risk 
strada evaluated

. Protein C 
longterm

Level C
Very limited (1 -2)
population risk 
strada evaluated

. LMWH 

. Warfarin

. Liver 
transplantation



Thank for your attention!




